CAlonsory oy P

Warming Your Home.

Warming Your Heart.

BRAYMER CURVED FIREPLACE SCREEN
WITH TOOLS

MODEL #FA498ST Espaiol p. 7

ancais p. 13

vy
XRS50
KRR R RIS
R RRREKRIERXRR]
BRCRRERALRERRIEKRREK RS _
R RIERRIKKRRK] 9 R T T T T o —
B R | | R R R
BXXRRERRRIERREERRK RG] KRR KRR R K KK KKIIRIRKKRL
R | | R R IR RRIXIKINKILKKY
N— X | R ;.:,;ggt::::g:::::::g:::::gtgtg:g::‘.g:::::::::o:.:2:20202‘202030201‘203024
R A o]
XY IXXERKY KRS MR
ORI HAXXN ST
QORI Y RRSKR R BRI s - |
‘: K '0‘0‘4 ".“'.' :‘ll X559 B
1 :03 0’0”"”’ SIS beSe% 0-
PRICH  REQELELLICIITIIY SOSXTS << <<
LXK [BRSLLEAEARTITIIIN] CESICITIRILSICITS PSS
<SCAH LSRELELLILAHIIY RS0 S o Ve %% % <><)
LSS PRILSRELLELLLLAATN] SESILICISLELY PSS
KN b 20 %% % 0 e SOOI <> S
[T PRSRELISEITIIE SECIIIILILECIIITY PSS
S 0020000000 S 19000050 e Ve % % 0! S
FRK BRSREXCACICITIIIIN SOCILILESLIITY PRSSS
O ST 1900500 0 Y0 % O O 2
[ [BRELELSCITITIIIIN] CASILIRIILSLLL TS PSS
A RISRELELLALILIITY PP 0030 S Ve %% % S
(RS PRIRRELELELIN] SR ICSISITY PSS
SN CISISILIRIRY 000 N % % % S
PSR BRIZSIEIILARIIRN SESEIILILIIIISIY PSS
IR BRI SILSIREILITIRIRSTY RS
S CRILIILESLY SOCTISS << S
[RE PRERSIELATRIIIN] SIRLTITIRIRILELETS PS
[S252] [SRSREIIIIIIEILE SIRICILSLLLIRIRIITY 5]
XA 19000 0 0SS 19000050 0 Y % % % S
IS RRIKIICILSILSIA SOITIRILSLSLLICITTY PSS
AL RIS COCITICILSSIC TN S
PR BRELLLICIIIIILSS] COSILIRILSICICITITY PSS
SRH REQELEICIKITIIZY 19050 50 00 % % %% S
[R2I] IPRSRELLILIITIIIIN SECICIIIEIISLCTY PSS
CIRAH RELSLICARITIIIY 190900 0 e Ve e Vo 32
[T PRIRERSISICCIIITNA SESILICILILSISIITY PSS
<X SIS SOCSSS <> S
FRXY RISRELEAERIRI SESICILILSILICIITY PSS
e SIS 190000 0 e Ve Ve Vo O S
[0 [ERSLERLICIICISLS, SOLICITIRSLEIICTY PSS
S SIS SRS RS
[ [SRSLICILIRILILELS 00000 e Ve % % %t e e
<KX SIS 19000050 0 % % % % oo
IS BRSRIRIRIELSY SESITIRSLIISICTTY PSS
[RS] RZIISLELERT CIIISZRIIIREIIY )
B SIS 000’- < SIS
(R RIS SIRTIIIRIISLEXAT PSS
IS KRR CILSRISLIRLITIIIISY f<x<]
PSRN RELECICIITIIY 500 % % % % oo
B PRSRSECISAS SERLITITSISISIZY RS
IR RIS SILSISIERLILIRIISY sl
S SIS SO O SIS
(X ERIELILITICILIS COLILILSLSLLITITSY PSS
<N LIS "”"‘”4 KSS
[ [SRSRELLLEIIIIIILS SOSILICILSLSSITTY PSS
S LSLLERARITIS SOCITISISLIIC SIS
FRSXT [BRSRSLILILITIIN] SOSIRILSLSLTTTY PSS
RN REQELSLEIIIIIKS SISIRIRSSSIETN] KSSSL
[ [BREQEEACITITIIIZNY SOCICIIILSISLETY PSS
KA SIS XSS <K KOS
(R PRSREIEIARIRIIIIA] SESLIIRIRIISISRLLY PSS
[R5 RIS COLSXILILLILRIIISAY B
BRI RELELILIIZIILILS 190050 0 0 %0 e S Ol %%
[ BRSRELLITIIIN] CICICILSISRLISIIITY PSS
SR REQEELLIEICIIIITY PSICICITSISISC TN KIS
BRI [BRERSRECLITIIIN] LIISICIIILSELXY PSS
[R5 SRR SOTSISIIITILIRIEIEY K]
IXH RESISILIIRIIIIIY | {RSSIRIIIRIIIEIIITH] RIS
Q [RST PRIRELELEIIAIIIIIN 2SZLIILIRISZEIIIT P>
(332 [FSRIIIRIZIIEIEI || [IEIRIRIISILIIERY s
SN 190500 000, 10000 0 N e % % e
(KR [RS] PRIRSIIRIIRSII SILITIRILELIXTIIRS PSS
XXX [R5 [RIRILIEELAH CSLELSILIRIIEIIN] KX
X RS RIS SILELSIIIRIIIISISY PS>
R IR RSRRIIIZIIIIEY SIRIISISLCICIIIIITY RS
XX P [REQELELRICITIIY LIS ILIELSLCITT KIS
D [T PRSREELSIKILIT SICILILSILLTY PSS
<> ‘QQQQQ‘ OQQ‘ <> KIS
(23] [BRSLIAILIIIILK SOICIXISIILSISLITTY PSS
[ > .'00'00'0' eSS “0.... ‘04
R
XK TR
RN oy | | R TR RS ssyrms
;‘:‘:&d """ TR
KRR = & 0%
KRS XK KRS
SRS
GBI
e
- e A AVAVAVAV.9,9.9.9.9.9.9.9.4

ROU

Questions, problems, missing parts? Before returning to your retailer,
6440 W. Howard St. call our customer service department at 1-877-447-4768,
Niles, IL 60714-3302

8:30 a.m.-4:30 p.m., CST, Monday-Friday or email us at printe%m;g
877-447-4768 customerservice @ghpgroupinc.com.

1



PACKAGE CONTENTS

AR
DR
SN
R

{ Q\\\\ AR

R
R
KRR
R
NN
X N
\\\:‘ N
K

RS>
QRIS
SRS
O SRS
SRR
T RIS
%

%

RIS A D)
R R s
SN
R IR

RIS ‘.“3

N SN

AR

NN

NASARRW
NS NN

N

X R
N\ NAIRAN
W NASECRNNS
A\ N AN
R\&\&{k R R
AL AR

AP\

S
RSN ] ‘

QSRS oy
\W&ﬁis‘;‘;“
Y |AINITTISSRSSY
L RIS L
‘ g5
RIS S OSSN
fl BRSIRIA EIIIBRERS
| %«A s‘:“‘ SRS
\. 35 ’t‘z‘:::‘,

DESCRIPTIO
Screen Frame 1
Foot
Handle
Shovel
Poker
Tong
Tampico Brush

A
B
C
D
E
F
G

A2l aININ




HARDWARE CONTENTS (shown actual size)

©

® °

Bolt M6 x 12 Bolt M6 x 25 Nut M6 Wrench
Qty. 4 Qty. 4 Qty. 4 Qty. 1

A SAFETY INFORMATION

Please read and understand this entire manual before attempting to assemble, operate or install
the product.

AWARNING

* Do not allow children to play with or around the screen or tools.

* Do not attempt to clean the screen or tools while they are hot.

* Hot particles may stick to the surface of tools.

* When screen is in use, do not touch with bare hands as hot particles may stick to surface of screen.

» Make sure screen is large enough to completely cover fireplace opening.

» Use heat-resistant fireplace gloves when moving or adjusting screen.

* TOOL HANDLES AND TOOLS MAY BECOME HOT DURING AND AFTER USE. USE HEAT-
RESISTANT GLOVES TO HANDLE HOT TOOLS.

PREPARATION

Before beginning assembly of product, make sure all parts are present. Compare parts with package
contents list and hardware contents list. If any part is missing or damaged, do not attempt to assem-
ble the product.

Estimated Assembly Time: 10 minutes

Tools required for assembly: Wrench (included) and Screwdriver (not included)



ASSEMBLY INSTRUCTIONS

1. Attach foot (B) to screen frame (A) on one side by
inserting 2 M6 x 25 bolts (BB) through predrilled holes
in the foot (B) and through the screen frame (A).
Secure with 2 M6 nuts (CC) and tighten securely using
included wrench and a screwdriver (not included).
Repeat on opposite side.

Hardware Used

Bolt M6 x 25
@ Nut M6

@ Wrench

2. Attach handle (C) to screen frame (A) on one
side by inserting 2 M6 x 12 bolts (AA) through
predrilled holes in handle (C) through the screen
frame (A). Tighten securely with a screwdriver (not
included) and repeat on opposite side.

Hardware Used

@ Bolt M6 x 12

X 4

3. Hang the tong (F), shovel (D), tampico brush (G)
and poker (E) on screen frame (A) by placing them
on each individual hanging peg.




CARE AND MAINTENANCE

* Do not attempt to clean screen while it is hot.

» Lay screen flat on floor and wipe it with a soft cloth.

* Wipe the tools with a soft cloth.

* Do not use abrasive cleaners as they may cause parts to tarnish or rust.

* To store, fold screen together, place it in box and secure in a clean, dry place.

WARRANTY

If within one year from the date of original purchase, this item fails due to a defect in material or
workmanship, we will replace or repair at our option, free of charge. To order parts or to obtain
warranty service, call 1-877-447-4768, 8:30 a.m. - 4:30 p.m., CST, Monday - Friday. This warranty
does not cover defects resulting from improper or abnormal use, misuse, accident, or alteration.
Failure to follow all instructions in the owner’s manual will also void this warranty. The manufacturer
will not be liable for incidental or consequential damages. Some states do not allow the exclusion
or limitation of incidental or consequential damages, so the above limitation or exclusion of incidental
or consequential damages may not apply to you. This warranty gives you specific legal rights, and
you may also have other rights which vary from state to state.



REPLACEMENT PARTS LIST

Before returning to your retailer, call our customer service department at 1-877-447-4768,
8:30 a.m. — 4:30 p.m. CST, Monday — Friday or email us at customerservice@ghpgroupinc.com.

PART DESCRIPTION PART NO. DESCRIPTION

A Screen Frame 40-01-647 Hardware Pack 40-09-687
Foot 40-01-648
Handle 40-01-649 | |
Shovel 40-01-650 | |
Poker 40-01-651 | | e
Tong 40-01-652
Tampico Brush 40-01-653 i | 3 3

Model/Modelo/Modéle
#FA498ST

Questions, problems, missing
parts? Before returning to your
retailer, call our customer service
departmet at 1-877-447-4768,
8:30 a.m. - 4:30 p.m., CST,
Monday- Friday.

0 i
A Cliente al 1-877-447-4768, de
i lunes a viemes de 8:30 a.m. a

4:30 p.m., hora central estandar.

QmMMmMO|I0|wW

|

Jli

i i
oA AR
AT
AN
(A
”t"\l\wy,‘.I.\AU\\W
it
it
il

Il
e
LAALLARY

Hith
HiAt

Des questions, de problémes,
des piéces manquantes? Avant
de retourner I'article au
L g | _ détaillant, appelez notre service
& la clientéle au 1-877-447-4768,

BB DD entre 8 h 30 et 16 h 30 (HNC),

du lundi au vendredi.

Annneg
L

SRS
R
SRR
<\ SIS
St

AN
A S S
it

ARy
Raxsss \\\&\\\‘
N Ry

A . AR
W RS
R RS
VAR i&&k&\&%‘
WMWY NNSRANN
A NASAARN
I\&:l\ W AR
\

\\\‘\' R

\ =

h\ N
| u%\ N

WAMRNNANNY
N
NS RAANY
AMIhhe
AR
Y
NASAANN AN
SRR
NN
R
NSRS
Yy
Ry
NSt
N

N\
N
(AN
RN
RS
“.\}t\\\\\\‘ W

A
R NS
N
‘\

X
>
OO
ORI
ARIROROR R
AR
RN
«\\‘\\‘\\‘

RN
X
N *‘)\ﬁ\‘:

TS
B LIRSS
RN
ARSI
IR
SRR




6 Alonsory oy P

Warming Your Home.

Warming Your Heart.

PANTALLA BRAYMER DE CHIMENEA CURVADA
CON HERRAMIENTAS

MODELO #FA498ST

Francais p. 13

XX~
‘i:s??:::::i:‘&‘:i‘&w
BRRIRRERRIREKRRIKL R AT
R RRIIRRKERK] BRI RIS
R
XXX A_““““:‘:“":“ :‘:‘:,:‘:“‘ :‘:.:‘:,:‘:‘s‘s‘.:.:.:,:,:‘:,:‘0‘%0‘0“.:.:.:,0,0,0,9‘%0,o‘o,o,o,o,o,o,o‘o‘
XXX & QRRXRRKEL
AN - | R R RSO IS
R R BRI R
LR R R g
:‘ss‘:‘;\\‘\" '.:‘:“ | RN RS — , |
KK PSH [REQELEILICITITIST = —
X2 <> LELELLICITIIICS 000 RIS
SN g‘q :‘.““ ’.‘l‘ :::. 3
PSA “00"‘ OO S S Vet oo Il e % %!
LR PREILIRK IS LS 1900l Do
O 190000000 0 % 19000 0 N % % Ve S
RG] PRESELLAARALRN SOSITIRITILSETY PSS
KN b 20 %% % 0 e 000000 0 e % % % S
[T PRSRELISEITIIE SOOI BISS
S 0020000000 S 19000050 e Ve % % 0! S
(K BRELALICITITIIIA] SOCILILESLIITY PRSSS
CICH RELEICICITITIIIISY 1900500 0 Y0 % O O 2
(X PREELSIEIRIIIIEN] CASILIRIILSLLL TS PSS
A REQLLELLARK I 19000050 00 % % %% S
(XY BRI SIS Y PSS
RN RIS 19000050 2 % % % % S
[T BRIRELLIKIIIIN SOSIRILELELLCITTY PSS
S LELSLLAL RIS 19000000 0 Ve Ve Ve O S
[ ‘.0000004 ""“‘ <SS
< SRS 19050050 0 Y % % % >
LS PRIRELELITRIIRIIN] SESITIIIIIRIILIIT PSS
[S252] [SRSREIIIIIIEILE SIRSRILIRLILIRIIIIY <]
RS SISICHLIIKISLY CICILSLSISICIIIT <><]
IS RRIKIICILSILSIA SOITIRILSLSLLICITTY PSS
RN RELLICILIIILIIISA 1900000 e % e e e 23S
[ BREQEEERITIIIIN SESILIILSLCLITY PSS
SRA REQSERLIITIIISY 19000050 e Y % % S
[ BRSLRLEICILITIIIIN] SOCILICIRSLC Y PSS
<A ST 19000008 0 Y %0 % % b4
[T [SREELSCICTITIIIN] SECILICILILISLCTITY PSS
S LELLLSALK IS 1900000 0 Ve e %% S
(Y BREQELLISILILILIIN] SOSITIRILIISILTY PSS
RN RELLIRLIGITEIILIY 190050 0 e %0 % % <]
LXK PREQELCICIICISTS SIS PSS
S LSISLIRK LIS SRS RS
[ PRSREILLIISILTS SOCITICILSISICITT PSS
<KX SIS SOSISSLS SN Ko<
[ [PRIREILIEIRIIRSY SESXLISIIILSISITT PSS
IR RRESIRILELE] SIS Rl
%% 930 %% %% SOCIIIIIISISIIIIN] RIS
(RS PRIREEAISAIARY SSSRTITILIRSLEILY PSS
[ BRI IRIIILELLRLIIRISIT P
RN 2050 % %0 SO 0 0000000 0 % Y % % oo
BSR IRSELCICICAA SESLIIRITIIIISIZY PRS
IS5 IRIISIRIZELEEN SILSLSICRLIIIRIIIY R3]
B RELAKCIITIZIISS SISIXSLSLLICITI] RIS
(X ERIELILITICILIS SICICIIILSLELTTY PSS
RN PEEIIZIRIILILS CISIIICIRSLLIITH KSR
[ [SRSRELLLEIIIIIILS SOSILICILSLSSITTY PSS
S 1900000 SOSILICSLSLLCK KoS
[ BRESLILILILILSLS SOSIRILSLSLTTTY PSS
QRN REQELEICIITIIILS SISIRIRSSSIETN] KSSSL
[ [BREQEEACITITIIIZNY SOSICIRILSLSICSITY PSS
XN 190000000 19000050 2 Y % e Sl e ¢
LR PRSI SESLIIRIRIISISRLLY PSS
[R5 RIS COLSXILILLILRIIISAY B
RN RELELLILILILIIIILY e Y % Ve % ol o e %
(ST PRSRILELSIEIK I SESICISISISI Y PSS
CA REQELLLELILIIS SOSIRICSLSIETITN] KSISLY
XXX R PIIIRSISIIIIIN || ISR PSS
(3R] PRSI SISIRISIILSLLITITTT BRSS]
% [RRIERELEILAIY SSLEILICIIILSIIIH] KXY
SRR RS PRI SILSLSRCILILIIEN] P>
(XY PRELELLLILIILILE SICILIIIIELILIRIY PSS
SRAH RELELELILILIIIY LCXCICITIISISLLI] K<
(KR BRSSY [PRIRIRELLLAITIIN ZCICICITIISISICTT PSS
XX 9% 2000505000 %% %% CSLELLTITILITIISIEA K<<
CRXAKXD ERSQK PRIRIRIZIRELELECA CSLEXCISIIIIIIISY P>
R IR RSRRIIIZIIIIEY SIRIISISLCICIIIIITY RS
XX P [REQELELRICITIIY LIS ILIELSLCITT KIS
% XY PRIRSLELSEISIKIILA QSLIICIIILSST PSS
<A KSS LY SO < K<<
(XY BREXSALIILIIIIIIN SECICIILIRSLSTY PSS
SRH RIS SOCIRIRILEISIIH Ko<
R PRERELERLIRIIIIIN] [COCTICICIRSLILTY PSS
S PROCRRRER, S ?’0‘0‘0’00”‘.0.4 :0‘0:
%2 ) |
2&‘;&: R TR XX |®
(XX
SRR
‘:::‘t‘% ®

¢, Preguntas, problemas, piezas faltantes? Antes de volver a la tienda,
llame a nuestro departamento de servicio al cliente al 1-877-447-4768,

de lunes a viernes de 8:30 a.m. a 4:30 p.m., hora central estandar o Impreso en China
envienos un correo electronico a customerservice @ghpgroupinc.com. 40-10-226

7

6440 W. Howard St.
Niles, IL 60714-3302
877-447-4768



CONTENIDO DEL PAQUETE

R
N |
N
D
RO
R
AR
LRI
IR
RN
QTR
\ \\\\\‘\\\\\t\Q R
BRI
R
R RRRIR
SRR

R
Wt
i) RN
QRN AR
AR
3
]

=
AT
QARSI
BRRRSRIRIERI
IS RSRERIIRRS
RO R SRIIIRIIIINIER
R
2
SIS

=
NS
RXRIRIIIAIES
SIIIRERKRX
& St
X X AQ‘QQ‘Q‘
S 9
RSN e
S S
A RSN 3%
TR
SR R A
\\\“{‘\‘%\\ \ ! RIS RN
A SNRRNSNNSY S X
QUSRI
N

o LS
A?«‘sz‘:‘::‘:“:‘:“
IR - <>
B
NN %%“»“\ “'(‘:r\ IR &
O
IR ) SEERS
R \;:; T
&

\
VNR DA
sy
1 AR
VAN
R UUIWNNWNRY
e

SRR
IR
Ry

RN

RN
AR O
SN
<
N

. b
SST>
i
| RIS
TSNS
1\\“ '\ NS

i

S=
5 SRR
PSS IS
RS IR
AR
R

PIEZA DESCRIPCION
Estructura de la pantalla 1
Pata 2
Tirador 2
Pala 1
1
1
1

Atizador
Tenazas
Cepillo Tampico

Omm(o|O|w|>




ADITAMENTOS (se muestran en tamano real)

Q@ & oo

Perno M6 x 12 Perno M6 x 25 Tuerca M6 Llave
Cant. 4 Cant. 4 Cant. 4 Cant. 1

A INFORMACION DE SEGURIDAD

Lea y comprenda completamente este manual antes de intentar ensamblar, usar o instalar el
producto.

AADVERTENCIA

* No permita que los nifios jueguen con o alrededor de la pantalla o herramientas.

* No intente limpiar la pantalla o herramientas mientras esté caliente.

* Las particulas calientes pueden adherirse a la superficie de las herramientas.

* No toque la pantalla con las manos descubiertas cuando esté en uso, ya que podrian adherirse
particulas calientes a la superficie de la pantalla.

» Asegurese de que la pantalla sea lo suficientemente grande para cubrir por completo la abertura de
la chimenea.

* Use guantes resistentes al calor cuando mueva o ajuste la pantalla.

* LAS MANIJAS DE LAS HERRAMIENTAS Y LAS HERRAMIENTAS SE PUEDEN CALENTAR
DURANTE Y DESPUES DEL USO. USE GUANTES RESISTENTES AL CALOR PARA MANIPU
LAR LAS HERRAMIENTAS CALIENTES.

PREPARACION

Antes de comenzar a ensamblar el producto, asegurese de tener todas las piezas. Compare las
piezas con la lista del contenido del paquete y la lista de aditamentos. No intente ensamblar el pro-
ducto si falta alguna pieza o si estas estan dafiadas.

Tiempo estimado de ensamblaje: 10 minutos

Herramientas necesarias para el ensamblado: Llave (incluye) y destornillador (no se incluye)



INSTRUCCIONES DE ENSAMBLAJE

1.Fije el pie (B) al marco de la pantalla (A) en un lado
mediante la insercion de 2 tornillos M6 x 25 (BB) a
través de los agujeros pretaladrados en el pie (B) y
através del marco de la pantalla (A). Asegure con

2 tuercas M6 (CC) y apriete firmemente con la llave
incluida y un destornillador (no incluido).

Repita en el lado opuesto.

Aditamentos utilizados

Perno M6 x 25

@ Tuerca M6
@ Llave

2. Coloque la manija (C) al marco de la pantalla (A)
en un lado mediante la insercion de 2 M6 x 12 tor-
nillos (AA) a través de los agujeros pretaladrados
en la manija (C) através del marco de la pantalla
(A). Apriete firmemente con un destornillador (no
incluido) y repita en el lado opuesto.

Aditamentos utilizados

@ Perno M6 x 12

x4

3. Colgar la pinza (F), la pala (D), cepillo tampico
(G) y el atizador (E) en el marco de la pantalla (A)
poniendolos en cada espiga colgante individual.

10




CUIDADO Y MANTENIMIENTO

* No intente limpiar la pantalla mientras esté caliente.

* Coloque la pantalla estirada en el piso y limpiela con un pano suave.

* Limpiar las herramientas con un pafio suave.

* No utilice limpiadores abrasivos, ya que pueden causar que las piezas se manchar o oxidar.
» Para guardar, doble la pantalla junta, coloquela en la caja y segure en un lugar limpio y seco.

GARANTIA

Si en el lapso de un afo a partir de la fecha de compra original este articulo falla debido a un
defecto en el material o la mano de obra, lo reemplazaremos o repararemos sin cargos a nuestra
discrecion. Para hacer un pedido de las piezas o para obtener el servicio de garantia, llame al
1-877-447-4768, de lunes a viernes de 8:30 a.m. a 4:30 p.m., hora central estandar. Esta garantia no
cubre defectos que sean producto de un uso incorrecto o anormal, uso indebido, accidente o alteracion.
No seguir todas las instrucciones del manual del propietario también anulara- esta garantia. El
fabricante no sera- responsable de dafos accidentales o resultantes. Algunos estados no permiten
la exclusién o limitacion de los dafos accidentales o resultantes, de modo que la exclusion o
limitacion de estos dafios puede no aplicarse en su caso. Esta garantia le otorga derechos legales
especificos, pero podria tener también otros derechos que varian segun el estado.

11



LISTA DE PIEZAS DE REPUESTO

Para obtener piezas de repuesto, llame a nuestro Departamento de Servicio al Cliente al 1-877-447-4768,

de lunes a viernes de 8 a.m. a 8 p.m., hora estandar del Este o0 envienos un correo electronico a
customerservice@ghpgroupinc.com.

PIEZA

DESCRIPCION
Estructura de la pantalla

PIEZA #

40-01-647

Pata

DESCRIPCION

Paquete de Hardware

PIEZA #
40-09-687

40-01-648

Tirador 40-01-649
Pala 40-01-650
Atizador 40-01-651
Tenazas

40-01-652 JP——

i
JotAA UL

QMmoo |(w|>

Cepillo Tampico

i

DAL
QAR
L
i

40-01-653 |

A

Model/Modelo/Modéle
#FA498ST

Questions, problems, missing
parts? Before returning to your
retailer, call our customer service
departmet at 1-877-447-4768,
8:30 a.m. - 4:30 p.m., CST,
Monday- Friday.

¢Preguntas, problemas, piesaz
faltantes? Antes de volver a la
tienda, llame a nuestro
Departamento de Servicio al
Cliente al 1-877-447-4768, de
lunes a viernes de 8:30 a.m. a
4:30 p.m., hora central estandar.

Des questions, de problémes,
des piéces manquantes? Avant
de retourner l'article au
detaillant, appelez notre service
a la clientéle au 1-877-447-4768,
entre 8 h 30 et 16 h 30 (HNC),
du lundi au vendredi.

RIS
.
RIS ISSRIRS
SANRRIKR

AR
N S S
AN
AN
MEE—-"
N Ry

I\ \ pal ‘\\

N AN N
“\s :\\\\ NN t\\\\{\\\\\“k\\\\
RN R

A0 R ANRAAANARRN

RN Ry
IR AN

\ O SN RRAA NNt
\\§‘ N | kxk\\\ \kkt‘\“xks
RN
\\\\“\\\<
NS
AMIhhe
TN
NNt
NAANAN NN RN
SRR
NN
RNy
NSRS
AW
SR
S
N

|
%
DRNRRY
LR
R

AN
SN
N

®
D
OO
R
RGN
RO RIR Y
R
RN

S
RN

RN

R

RN
X
N *‘)\ﬁ\‘:

TS
I RS
o ’;“

12

5
RIS

-
SRR
.
SR
RN
SRR




Warming Your Home.

Warming Your Heart.

ECRAN PARE-FEU COURBE BRAYMER
AVEC OUTILS

MODELE #FA498ST

Espanol p. 7

vy
PR STSTSos
RS REERIII?
R RRREKRIERXRR]
RRRRERERIRAREIRIEY R
R RRIIRRKERK] BRI IR
R
A R | | R R RO IR
OAXX XX CRXKXS e 202000 %0
oy N, 2] | R ,;o:,;gg.:.:.g:::::::g::.:.:.:g:;::’.::g:::::::g,zg.g.:.o.‘.o&:o:‘:o:%
XX KRR (0 Yxxes
XK ‘:“:‘:‘( ‘:‘:“ :“:“ 2 S
R RCRIARKL ososs ”
QBRI Y RRL IR R SS—= , |
X PCRH RELSELEILICICITIKTST > ~—
X2 <> SIS <S> T <>
KKK f“i Q’Q‘Q’Q‘&.’.’O} SIS .l'l ‘0:
RIS "0'0““" '0“ '0‘0“’ S
LXK [BRSLLEAEARTITIIIN] %% I PSS
o 19000500 % 1900000 N Y % Ve S
RG] PRESELLAARALRN SOSITIRITILSETY PSS
SN REQLELELICITIIILSLY P 0% %o % % %! o
[T PRSRELISEITIIE COCOISISSCIY PSS
S 0020000000 S 19000050 e Ve % % 0! S
(K BRELALICITITIIIA] SOCILILESLIITY PRSSS
CICH RELEICICITITIIIISY 1900500 0 Y0 % O O 2
(X PREELSIEIRIIIIEN] CASILIRIILSLLL TS PSS
A REQLLELLARK I 19000050 00 % % %% S
(XY BRI SIS Y PSS
RN RIS 19000050 2 % % % % S
[T BRIRELLIKIIIIN SOSIRILELELLCITTY PSS
S LELSLLAL RIS 19000000 0 % % %% S
[ ‘.0000004 ""‘ << <SS
< SRS 0‘00”00< >
R [PERIGEELEIIIRN SISRXRIRIIIISIIL PR
[ [SREELEITILITIRIILN SIRICILSLLLIRIRIITY 5]
S SIS SIS <<
[R50 [RISISICILILSLES SECIRILILSISLIITY PSS
RN RELLICILIIILIIISA COICIXILSISICIITN S
[ BREQEEERITIIIIN SESILIILSLCLITY PSS
SRA REQSERLIITIIISY 19050 50 00 % % %% S
[ BRSLRLEICILITIIIIN] SOICICISLSIC Y PSS
<A ST 19000008 0 Y %0 % % b4
[T [SREELSCICTITIIIN] SECILICILILISLCTITY PSS
S LELLLSALK IS 1900000 0 Ve e %% S
(Y BREQELLISILILILIIN] SOSITIRILIISILTY PSS
RN RELLIRLIGITEIILIY 190050 0 e %0 % % <]
LXK PREQELCICIICISTS SIS PSS
S LSISLIRK LIS SRS RS
[ PRSREILLIISILTS SOCITICILSISICITT PSS
CRA [RESLELIELISIKITS SOSIRICISISICN] KIS
35 .‘0‘0‘0‘0004 0’0’00‘.’0‘0& DSS
IR RRESIRILELE] SIS Rl
%% 930 %% %% SOCIIIIIISISIIIIN] RIS
(RS PRIREEAISAIARY SSSRTITILIRSLEILY PSS
[ BRI IRIIILELLRLIIRISIT P
RN 2050 % %0 SO 0 0000000 0 % Y % % oo
BSR IRSELCICICAA SESLIIRITIIIISIZY PRS
IS5 IRIISIRIZELEEN SILSLSICRLIIIRIIIY R3]
B RELAKCIITIZIISS SISIXSLSLLICITI] RIS
(X ERIELILITICILIS SICICIIILSLELTTY PSS
<N SOKILIEIILSLS CICOXISSLL T SIS
(X< 000000 SECILILERILECITY PSS
S 1900000 SOSILICSLSLLCK KoS
[ BRESLILILILILSLS SOSIRILSLSLTTTY PSS
QRN REQELEICIITIIILS SISIRIRSSSIETN] KSSSL
[ [BREQEEACITITIIIZNY SOSICIRILSLSICSITY PSS
XN 190000000 19000050 2 Y % e Sl e ¢
LR PRSI SESLIIRIRIISISRLLY PSS
[R5 RIS COLSXILILLILRIIISAY B
RN RELELLILILILIIIILY e Y % Ve % ol o e %
(ST PRSRILELSIEIK I SESICISISISI Y PSS
CA REQELLLELILIIS SOSIRICSLSIETITN] KSISLY
XXX R PIIIRSISIIIIIN || ISR PSS
(3R] PRSI SISIRISIILSLLITITTT BRSS]
% [RRIERELEILAIY SSLEILICIIILSIIIH] KXY
SRR RS PRI SILSLSRCILILIIEN] P>
(XY PRELELLLILIILILE SICILIIIIELILIRIY PSS
SN SIS LCXCICITIISISLLI] K<
(KR (R PRELEERRRIRN] IS PSS
XXX PSS [KRSRIRELECCITH CSLELLTITILITIISIEA K<<
CRRAEX BSRSY [PRILIILILEELEALA SICSRSLIIIIIISIST RS>
R B [BRESLIIITIIIKN] SERIRSISLSXLIIITY PRS]
XX (000l 03650 %0 % %0 %0 028, LIS ILIELSLCITT KIS
% XY PRIRSLELSEISIKIILA QSLIICIIILSST PSS
CRKA REQSLSLLISK I SIS S K<<
(XY BREXSALIILIIIIIIN COCIILIRILSTY PSS
SRH RIS PIRCILIIILSILELIN] Ko<
XY PRI [SICICITIRSLILLY PSS
S PROCRRRER, S ?’0‘0‘0’00”‘.0.4 :0‘0:
%2 ) |
s::é:g R TR XX |®
(XX
SRR
‘:::‘t‘% ®

Des questions, des problémes, des piéces manquantes? Avant de
communiquer avec votre détaillant, adressez-vous au service
6440 W. Howard St. a la clientéle au 877 447-4768, du lundi au vendredi morime en Chi
Niles, IL 60714-3302 de 8 h 30 & 16 h 30 (HNC) ou par courriel & mp”me4e” na
. . 0-10-226
877-447-4768 customerservice @ghpgroupinc.com.
13

H
o

u

a

R

B}



CONTENU DE LEMBALLAGE

AR
DR
SN
ATETHOR
{ Q\\\\ AR

X%
R
AR
R
NN
RN
\\\‘:‘ \\“\\‘
X

RS>

QRIS
SRS
RS SRS RSN RIIIR 2
..

RIS

‘,«xy:g?::‘:i“:‘.

N

%

SRS~
R R s

SN
SR IR
AR AR

N A RN

AN

INAAAARNNN

NASARRW

NS NN

N

X R
N\ NAIRAN
WIRN QARANY
A\ N AN
MR TR
AL AR

AN

SN
RSN ] ...

Q0 ~ )
& =
Y |AINITTISSRSSY
I k’%&ﬂa TSRS
‘ g5
RIS S R
fl BRSNS ERIRIDIKS
RSN RN
My SIS

P4
o
—|
I
(@)

DESCRIPTIO
A Cadre du pare-étincelles
B Pied

C Poignée

D Pelle
E

F

G

Tisonnier
Pinces
Brosse Tampico

DA a2 INDINN -

14



QUINCAILLERIE INCLUSE (grandeur réelle)

Q@ & oo

Boulon M6 x 12 Boulon M6 x 25 Ecrou M6 Clé
Qté 4 Qté. 4 Qté. 4 Qté. 1

A CONSIGNES DE SECURITE

Assurez-vous de lire et de comprendre l'intégralité du présent manuel avant de tenter
d’assembiler, d'installer ou d’utiliser Iarticle.

AAVERTISSEMENT

* Ne pas permettre aux enfants de jouer avec ou autour du pare-feu ou des outils.

* Ne pas tenter de nettoyer le pare-feu ou les outils tandis qu’ils sont chauds.

* |l est possible que des particules brilantes collent a la surface des outils.

* Ne touchez pas au pare-étincelles avec les mains nues lors de son utilisation, car des particules
brllantes peuvent s’y coller.

» Assurez-vous que le pare-étincelles est suffisamment grand pour couvrir 'ouverture du foyer en entier.

» Servez-vous de gants résistant a la chaleur pour retirer ou ajuster le pare-étincelles.

« LES OUTILS ET LEUR POIGNEE PEUVENT ETRE BRULANTS DURANT ET APRES L’'EMPLOI.
UTILISEZ DES GANTS RESISTANT A LA CHALEUR POUR MANIPULER LES OUTILS.

PREPARATION

Avant de commencer I'assemblage du produit, assurez-vous d’avoir toutes les piéces. Comparez le
contenu de I'emballage avec la liste des pieces et celle de la quincaillerie. S’il y a des piéces man-
quantes ou endommagées, ne tentez pas d’assembler le produit.

Temps d’assemblage approximatif : 10 minutes

Outil nécessaire pour I'assemblage: Clé (inclus) et tournevis (non inclus)

15



INSTRUCTIONS POUR L’ASSEMBLAGE

1. Attacher le pied (B) au cadre du pare-feu (A) sur un
coté en insérant 2 boulons M6 x 25 (BB) au travers les
trous pré-percés dans le pied (B) et au travers le cadre
du pare-feu (A). Sécuriser les boulons au moyen de 2

ecrous M6 (CC) et bien serrer avec une clef anglaise et

tournevis (non-inclus). Répéter sur le cété opposé.

Quincaillerie utilisée

Boulon M6 x 25

@ Ecrou M6
D ce

2. Attacher la poignée (C) au cadre du pare-feu (A)
sur un cbté en insérant 2 boulons M6 x 12 (AA) au
travers les trous pré-percés dans la poignée (C)

au travers I'écran du pare-feu (A). Serrer avec un
tournevis (non-inclus) et répéter sur le coté opposé.

Quincaillerie utilisée

@ Boulon M6 x 12

x 4

3. Suspendre la pince (F), la pelle (D), la brosse
tampico (G) et le tisonnier (E) sur le cadre du pare-
feu (A) en les plagant sur chaque crochet.

16




ENTRETIEN

* Ne pas tenter de nettoyer le pare-feu ou les outils tandis qu’ils sont chauds.

» Déposez le pare-étincelles a plat sur le sol et essuyez-le avec un linge doux.

* Essuyer les outils avec un linge doux.

* Ne pas utiliser des nettoyants abrasifs sur les outils car ils pourraient ternir le fini et causer de la
rouille.

» Pour entreposer, plier le pare-feu, placer dans une boite, bien fixer et mettre dans un endroit sec et
propre.

GARANTIE

Si cet article présente des défauts de matériaux ou de fabrication au cours de la premiére année
suivant la date d’achat initiale, retournez-le au magasin et nous le réparerons ou le remplacerons a
notre discrétion, sans frais. Cette garantie ne couvre pas les défauts résultant d’'un usage inadéquat,
anormal ou inappropri€, d’'un accident ou d’'une modification. Adressez-vous au service a la clientéle
au 877-447-4768, du lundi au vendredi de 8 h 30 a 16 h 30 (HNC). Si vous n’observez pas toutes
les instructions contenues dans le guide d’utilisation, cette garantie sera invalide. Le fabricant n’est
pas responsable des dommages accessoires ou consécutifs. Certains Etats ou certaines provinces
ne permettent pas I'exclusion ou la limitation des dommages accessoires ou consécutifs, de sorte
que la limitation ou I'exclusion des dommages accessoires ou consécutifs mentionnées ci-dessus
peuvent ne pas s’appliquer a vous. Cette garantie vous confére des droits précis. Il est possible que
vous disposiez également d’autres droits, qui varient d’un Etat ou d’une province & l'autre.

17



LISTE DES PIECES DE RECHANGE

Pour obtenir des piéces de rechange, communiquez avec notre service a la clientele au 877-447-4768,
du lundi au vendredi de 8 h 30 a 16 h 30 (HNC) ou par courriel a customerservice@ghpgroupinc.com.

N° DE PIECE

DE PIECE DESCRIPTION

PIECE DESCRIPTIO

Cadre du pare-étincelles

40-01-647

Paquet de Matériel

40-09-687

Pied

40-01-648

Poignée

40-01-649

Pelle

40-01-650

Tisonnier

40-01-651

Pinces

40-01-652

Qmm(o|o|w|>

Brosse Tampico

40-01-653

Bty
KR
N
AT
LR
R
DA X%
SRR
S
N
N

I\

%

\

N
N

M
RN AR
|y A\

{\\%“ \ ‘“‘\“\‘
\ N
\ N

N W

I\

AN N

AN

S (N

NN
I\X‘, \\\x\\
l\'

(IRt
AN |\\v'v‘\' il

!
(i
BRSNS
«l‘v\\\l‘v\ll\\\.m
AR
(AN

d I

|
fidadriddis
A
{Il|\\y\||\ln,m‘.!‘\\»

il
I

Model/Modelo/Modéle
#FA498ST

Questions, problems, missing
parts? Before returning to your
retailer, call our customer service
departmet at 1-877-447-4768,
8:30 a.m. - 4:30 p.m., CST,
Monday- Friday.

¢Preguntas, problemas, piesaz
faltantes? Antes de volver a la
tienda, llame a nuestro
Departamento de Servicio al
Cliente al 1-877-447-4768, de
lunes a viernes de 8:30 a.m. a
4:30 p.m., hora central estandar.

Des questions, de problémes,
des piéces manquantes? Avant
de retourner I'article au
détaillant, appelez notre service
ala clientéle au 1-877-447-4768,
entre 8 h 30 et 16 h 30 (HNC),
du lundi au vendredi.

W,
o
PRV
WA
R
R R
\\:\\3\\5\\‘ NN
NS
X

N
R
R
N

™
R
W

XX
AR
SRR

RO
SR
\“1\\3\“:t}t\‘s\st\::\:t\:‘\ S
N ORI RRSRETR
S

B
R

R

18

AN
A >
it
NASNNL
“\\ AN \k\

SR D B
ARIRIARIRIRCIRORY  (BIx
LRI (SRIX%
QDR BRI
SRR [ T8

ANANN
NN
e

\““

R
RS
NSNS
BRSOSIRCIRCIETS
RSN

S
BRRSIRSKS
BRI

R

RIS
RS

O W
2
N

e RN

QORISR
.
ARRIIIRIIIRSL
S

SRS
RS
~

SRR S~
\‘3‘:““‘

S
RIS,
S
er
SRR
<S> ‘:‘“‘:“

<
*‘A‘*‘:‘s




